
GHD | 5551 Corporate Boulevard Suite 200 Baton Rouge Louisiana 70808 | 11187072| Report No 13 | May 28 2020

Preliminary 30% 
Remedial Design -
Northern Impoundment
San Jacinto River Waste Pits Site
Harris County, Texas

International Paper Company
McGinnes Industrial Maintenance Corporation



 

GHD | Preliminary 30% Remedial Design - Northern Impoundment | 11187072 (13) | Page i 

Table of Contents 

1. Introduction ................................................................................................................................... 1 

1.1 Background ........................................................................................................................ 1 

1.2 Remedial Design Approach ............................................................................................... 2 
[...]
analyzed at different steps in the process, as depicted in a process flow diagram (PFD) included as 

Figure 3-2.  

A contact water sample taken from the storage tank prior to homogenization was sent to the GHD 

Treatability Lab for bench-scale testing. This sample and the excavation seepage water were 

analyzed for the following parameters: 

 Total and Dissolved Dioxins and Furans - EPA Method 1613B  

 VOCs - EPA Method 8260C 

 SVOCs - EPA Method 8270D 

 Organochlorine Pesticides - EPA Method 8081B  

 Herbicides - EPA Method 8151A  

 PCBs - EPA Method 8082A  

 Anions - EPA Method 300.0R2.1  

 Total and Dissolved Metals - EPA Method 6010C 

 Total and Dissolved Mercury - EPA Method 7470A  

 Alkalinity - SM 2320B 

 Ammonia Nitrogen - EPA Method 350.1 
ri:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 21 

 Biochemical Oxygen Demand - SM 5210B 

 Chemical Oxygen Demand (COD) - EPA Method 410.4 

 Cyanide - EPA Method 9012B 

 Ferrous iron - SM3500 

 Hydrogen sulfide - EPA Method 15 

 pH - EPA Method 9040C 

 Phosphorus - EPA Method 6010C 

 Sulfide - EPA Method 9034 

 Total Dissolved Solids (TDS) - SM 2540C 

 Total Organic Carbon (TOC) - SM5310C 

 TSS - SM2540D 

The two homogenized contact water samples, the clarified effluent sample, and the filtered effluent 

sample were analyzed for any COPC that had a detection in the results of the non-homogenized 

contact water sample. Based on those results, these samples were analyzed for all of the same 

constituents listed above, except the following which were found to be non-detect: VOCs, SVOCs, 

Organochlorine Pesticides, Herbicides, and PCBs.  

In addition, samples were collected from the clarifier underflow and settling tank for treatability 

testing and TSS analysis.  

Filtration Pilot Test Results 

Results of the water samples from each step of the on-site pilot testing are summarized in Table 3-2, 

and were compared to the estimated discharge criteria established by the EPA (ML), as described in 

Section 3.4.1. Analytical laboratory reports are included as part of Appendix C.  

The homogenized contact water initially exhibited levels of dioxins and furans, TSS, and some 

metals (including copper, lead, and zinc) above the estimated discharge criteria. Following 

clarification, the metal concentrations in the clarified effluent sample were below the estimated 

discharge criteria. Following filtration, dioxins and furans concentrations were also below the ML. 

Figure 3-2 shows a visual depiction of the stepwise decrease in dioxins, metals, and TSS levels at 

each step in the treatment process. This treatment process is being used as the basis for the RD 

with additional proposed unit processes, as discussed in Sections 5.6 and 5.7. 

Turbidity was monitored online at both the clarifier effluent and the filtered effluent. Turbidity results 

are presented in Figure 3-3. Clarifier turbidity was typically at 10 NTU or less, while filtered effluent 

turbidity was typically at one NTU or below. The clarifier effluent TSS concentration was 

10 miligrams per liter (mg/L), while the filtered/clarified effluent TSS was 2 mg/L. Therefore, turbidity 

levels can be used as an indication of the TSS concentration. One dioxin congener was above the 

ML in the clarified effluent, but below the ML in the filtered effluent. For the RA, TSS and turbidity 

ri:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 22 

levels can be used as an indication of the dioxin level based on these pilot testing results, as well as 

the bench-scale filtration results.  

A turbidity spike occurred at 1930 hours during the filtration pilot test as a result of the loss of 

polymer feed. Once this issue was observed, the polymer feed was changed from automatic to 

manual, and turbidity dropped to the pre-spike levels. This result supports the benefit of polymer, as 

well as the ability to monitor performance using turbidity as an indicator. 

3.4.2.4 Thermal Evaporation Pilot Test 

For the thermal evaporation evaluation, approximately 5,000 gallons of clarified contact water were 

transported to the Purestream pilot test facility in Logan, Utah, for a three-day pilot test. The pilot test 

facility utilizes a 1/10 scale replica pilot test model of a Flash thermal evaporation unit, which utilizes 

a direct flame to evaporate influent water to the atmosphere, creating a brine byproduct, but no 

clean effluent water stream. The pilot test included three days of stack testing to evaluate emissions 

of COPCs. Results of the stack testing indicated that none of the COPC emissions were above the 

levels of the applicable air emissions ARAR (the Permit by Rule [PBR] 30 TAC §106.261(a)(3)).  

As part of the RD evaluation, water treatment rates and storage requirements were evaluated for 

both water management alternatives. The treatment flowrate for the traditional treat and discharge 

option ranged from 300 to 1,000 gpm. In order to achieve a 300-gpm flowrate using the thermal 

evaporation option, 25 thermal evaporation units would be needed. It was determined that it would 

not be feasible to stage and operate this many units at the Northern Impoundment during the RA. As 

a result, contact water would need to be stored, and evaporated at a lower flow rate, resulting in 

storage of larger volumes of water (i.e., 1.6 million gallons) over a longer period of time as compared 

to the treat and discharge option. As a result, traditional treatment through clarification and filtration 

was selected for use in the Northern Impoundment 30% RD and thermal evaporation was not further 

evaluated. Thus, results of the thermal evaporation evaluation are not included in this 30% RD.  

3.4.3 GHD Treatability Bench-Scale Testing 

The bench-scale testing of the non-homogenized contact water is described in Section 3.4.2.3. In 

addition to the initial analysis and characterization of the contact water, bench-scale filtration tests 

were performed on the generated contact water. Bench-scale testing was also performed on the 

clarified and filtered effluent from the pilot test to evaluate additional filtration steps.  

As part of the clarification process, solids settle out of the water into a sludge. This clarifier underflow 

sludge will likely be disposed off-site as a separate waste stream. Because the sludge will have a 

very high moisture content, it will need to be solidified prior to off-Site transport. Treatability testing 

was performed to evaluate options for solidification of the sludge. In order to optimize the amount of 

reagent necessary for solidification, additional settling treatability testing was performed to evaluate 

the effectiveness prior to solidification.  

3.4.3.1 Contact Water Filtration Testing 

A serial filtration test was performed on the non-homogenized contact water during the bench-scale 

testing in order to determine the size distribution of the particles present in the contact water and any 

relationship between particle size and the concentration of dioxins and furans in the sample.  

ri:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 23 

The test was performed on a seven -liter sample of non-homogenized contact water. The entire 

sample was filtered through a pre-weighed 100-micron (µm) filter paper. A one-liter sample of the 

filtrate was then collected for analysis of dioxins/furans. This process was repeated using the 

remaining filtrate water and pre-weighed 10, 1, 0.45 and 0.1 µm filter papers, with collection of a 

filtrate sample after each filtration. After the filtration test was complete, each filter paper was dried 

and then weighed to determine the amount of particulate captured on the filter, and the filtrate 

samples were analyzed for dioxins and furans.  

Testing of other water treatment technologies identified in the TSWP, such as those for metals and 

ammonia removal, were not required as these compounds did not exceed discharge criteria in the 

baseline characterization.  

Contact Water Filtration Test Results 

The results of the filtration test showed more than 90 percent of the particulates were larger than 

10 µm in size. Concentrations of dioxins and furans that exceeded the MLs were observed in the 

filtrate that had passed through the 100 µm and 10 µm filters; however, after filtration with a 1 µm 

filter, concentrations of all dioxins and furans were below their MLs. These results are summarized 

in Table 3-3 and shown graphically on Figure 3-4. Analytical laboratory reports are included as part 

of Appendix C.  

3.4.3.2 Focused Filtration Testing 

The on-site filtration pilot test water treatment included clarification, followed by sand filtration and 

nominal bag filtration. In order to determine the effect of additional filtration on the already filtered 

effluent from the pilot study, the pilot study filtrate water was filtered through 1 µm, 0.45 µm, 0.1 µm, 

0.05 µm and 0.025 µm filters. The filtrate from each filter was collected and analyzed for dioxins and 

furans. 

Further testing on the effluent included coagulation/flocculation testing and testing of granular 

activated carbon (GAC) for polishing. 

Focused Filtration Testing Results 

The filtrate from the 1 µm, 0.45 µm, 0.1 µm, 0.05 µm and 0.025 µm filters was analyzed for dioxins 

and furans. These results are summarized in Table 3-4 and shown graphically on Figure 3-4. 

Analytical laboratory reports are included as part of Appendix C. Consistent with the results obtained 

from the initial effluent bench-scale filtration testing, none of the filtrate samples contained dioxins 

and furans above the MLs. This confirms that a 1 µm filter is sufficient for removal of the dioxins and 

furans from the water. This and the contact water filtration testing data (Section 3.4.3.1) was 

presented and discussed with members of the TWG on January 27, 2020. Based upon the results 

and the TWG discussion, the EPA sent a correspondence on February 18, 2020 (EPA, 2020b) 

stating that “compliance with the TSWQS will be determined using the minimum level of the EPA 

approved method (1613B),” The correspondence further specified that this determination would be 

“contingent on the water treatment facility using a 1 µm final filtration step in the water treatment 

process.”  

Coagulation/flocculation jar testing was performed on the non-homogenized contact water by 

Evoqua and the results were used to inform the polymer dose utilized during the pilot test. 

ri:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 24 

Further testing of the effluent included polishing with GAC. As dioxins and furans were not present 

above their MLs prior to GAC treatment, removal of dioxins and furans by GAC could not be 

quantified. However, GAC treatment may be included in the RD to provide a final polishing step to 

the effluent discharge.  

3.4.3.3 Clarifier Underflow Solids Testing 

As previously discussed, bench-scale treatability testing was performed to evaluate the 

effectiveness of additional settling of the clarifier underflow prior to solidification for off-site disposal. 

As part of the settling test, a sample of the clarifier underflow was agitated to resuspend sludge and 

an initial sample was analyzed for TSS. A subsample of the material was poured into a 500 mL 

graduated cylinder and allowed to settle. The height of the sediment/water interface was recorded 

every five minutes and a sample of the supernatant was analyzed for turbidity every ten minutes. 

After settling was complete, a sample of the supernatant was analyzed for TSS. 

Solidification tests were also performed on both the raw clarifier underflow and the clarifier settled 

solid samples that were generated, as described above. The solidification tests were prepared by 

placing 300 grams of waste material with the amounts of solidification agent, stated below, and 

water in a mechanical mixer. The waste, water, and solidification agent were mixed for five minutes 

and then placed in a plastic mold. The samples were allowed to cure for two weeks. During curing, 

the hardness of the sample was evaluated using a pocket penetrometer three times per week. After 

curing, the samples are to be analyzed for UCS. The evaluation of the samples from the tests is 

currently ongoing. 

For the raw clarifier underflow sample, solidification was tested using the sample alone and the 

sample mixed in a 1:1 ratio with a sample of waste material composite. Cement doses between 

15 percent and 85 percent were tested with and without the addition of lime at doses between 

20 percent and 70 percent. 

For the settled solids sample, solidification was tested using the sample alone and the sample mixed 

in a 1:1 ratio with a sample of waste material composite. Cement doses between 10 percent and 

30 percent were tested with and without the addition of lime at doses between 20 percent and 

30 percent. 

Similar solidification testing was performed with the brine from the evaporation pilot test. Since 

evaporation is no longer being considered as an option for water treatment, these results will not be 

discussed in this 30% RD. 

Clarifier Underflow Solids Test Results 

Settling of the clarifier underflow solids occurred quickly; the bulk of the solids settled within four 

minutes and the supernatant gradually cleared to produce a low turbidity, low TSS liquid within two 

hours. These results indicate that settling is useful in removing suspended solids. Photographs of 

the settling tests are shown in the photographic log included in Appendix D.  

For the raw clarifier underflow solidification tests where lower Portland cement and lime doses were 

used, even though good solidification of the solids was achieved, standing water remained on top of 

the solidified mass showing that the water had not been incorporated in the solidified material.  

ri:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 25 

In order to eliminate standing water, a dose of 35 percent Portland cement and 60 percent lime was 

required for the raw clarifier underflow sample and a dose of 70 percent Portland cement was 

required for the clarifier underflow sample mixed at a 1:1 ratio with a sample of waste material 

composite. A pocket penetrometer hardness of >64 pounds per square inch (psi) was achieved for 

these samples.  

These data show that a large dose of Portland cement and lime would be required to solidify the 

clarifier underflow on its own and that mixing with the waste material at a ratio of less than one part 

underflow per part of waste material would be recommended in order to minimize the reagent dose 

for solidification.  

For the solidification test using the settled solids, standing water was observed initially in some tests 

with lower doses of cement and lime, however after two days, the standing water had been 

absorbed by the solidifying solids. The minimum reagent doses to achieve a pocket penetrometer 

hardness of >64 psi were 25 percent Portland cement with 30 percent lime or 20 percent Portland 

cement with a 1:1 mixture of waste material and settled solids. 

These data show that the settled solids can be solidified on their own but that mixing with waste 

material at a 1:1 ratio can reduce the required reagent dose. The evaluation of the clarifier underflow 

solidification samples is currently ongoing, and the samples will be analyzed for UCS. 

3.5 Armored Cap Material Treatability Testing 

The TSWP scope of work included generation and testing of an elutriate to characterize the armored 

cap material and evaluate the potential for reuse as part of the RA. During the December 17, 2019 
[...]
Impoundment is the shared TxDOT ROW. An agreement will need to be reached with TxDOT for the 

use of that road during the Northern Impoundment RA. TxDOT currently uses that road to access 

the San Jacinto River I-10 bridge for maintenance, but as discussed in Section 5.3.2, is planning to 

replace the bridge within the next four to five years. The 30% RD assumes that there would be land 

access to the Northern Impoundment using the TxDOT ROW and that TxDOT will permit 

improvements to the existing access road, such as grading and widening, to allow for two-way traffic 

on that road. Even with these improvements, there will still be only a single land access point to the 

Northern Impoundment. The limited working areas, both on and adjacent to the Northern 

Impoundment, restricts the space available for truck staging, loading, and turnarounds. These 

factors will likely limit truck loadout and transportation efficiency, and may bottleneck excavation 

production rates. 

One of the major factors influencing cell sizing is the ability to successfully transport and dispose of 

all removed waste material within an excavation season. Several off-site disposal facilities are 

currently under evaluation as disposal sites for the RA waste. These facilities are varying distances 

from the Northern Impoundment, ranging from 60 to 120 miles from away. The transport distance to 

the furthest of these facilities was used as the design basis to influence the target cell size and 

excavation volume that can be completed in one excavation season. Based on this distance (120 

miles, one way), it is estimated that haul trucks could complete a maximum of two roundtrips, or 

“turns”, per working day. Additional factors that were considered when determining the anticipated 

transportation production rates and cell sizing were based on experience with similar projects, and 

included anticipated downtime related to mechanical issues, traffic delays, bridge or roadway 

closures, TxDOT use of the shared access road that would impede ingress and egress, and other 

factors. Altogether, the RA may require over 15,000 truck trips. This will result in over 2.7 million 

miles traveled, which could lead to increased traffic accidents and greenhouse gas (GHG) 

fi:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 55 

emissions. The limited number of truck turns, limited area for staging and loading haul trucks, and 

anticipated delays all influence the estimated volume of waste material that can be transported and 

disposed of during an excavation season 

5.6 Water Management - Approach A 

For Approach A, the water treatment process may include removal, treatment, and discharge of 

water from the cell as it accumulates throughout the excavation season to allow excavation activities 

to continue. Accumulated water will be pumped from the cell to a storage vessel, treated until it is 

below discharge criteria for dioxins and metals, then discharged to the river. This Section describes 

the basis of design and preliminary design elements for the water treatment system.  

5.6.1 Basis of Design 

5.6.1.1 Water Characterization 

As described in Section 3.4, water treatability testing was performed in accordance with the TSWP 

(GHD, 2019a) to inform the RD of the water treatment system(s). The results from treatability testing 

indicated that the average TSS concentration for the simulated Northern Impoundment contact water 

sample was approximately 4,000 mg/L. This represents a maximum expected value since waste 

solids were actively mixed with water in the pilot test excavation to increase TSS concentrations to 

create this contact water. This worst-case TSS value was used as the basis of design for water 

treatability.  

During treatability testing, a contact water sample was filtered using a 0.45 µm filter and analyzed for 

dissolved dioxins and furans and metals to evaluate the fraction that are associated with the 

suspended solids versus dissolved in the water. Results indicated that the majority of the metals and 

dioxins were associated with the suspended solids and were not in the dissolved phase. 

Seepage water that entered the pilot test excavation during the PDI-2 was characterized to 

determine the required treatment if a sufficient volume accumulates in the cell during the RA.  

5.6.1.2 Parameters Requiring Treatment 

As described in Section 3.4, discharge criteria were estimated for COPCs in the Northern 

Impoundment; those discharge limits are presented in Table 3-2. Dioxins and several metals, 

including copper, lead, and zinc, were detected in the simulated contact water sample above 

estimated discharge criteria. Dioxins were detected in the seepage water at levels above the ML, but 

no other COPCs were above discharge criteria. Treatability test results indicate that metals and 

dioxins are primarily associated with solids, suggesting that a treatment system that removes solids 

should reduce COPCs to levels below the discharge criteria.  

5.6.1.3 Treatment Process 

It is anticipated that Cells 4 and 5 may be remediated using Approach A. Under this remedial 

methodology, water that accumulates in the excavation, through storm water and/or seepage, will be 

pumped from the cell to a large, aboveground storage vessel. Water from the storage vessel will be 

processed through a modular water treatment system, which may consist of solids 

precipitation/flocculation, bulk solids removal, sand filtration, bag filtration, then GAC filtration, before 
fi:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 56 

it is discharged to the river. Based upon water treatability testing results, described in Section 3.4, 

the process described herein has proven effective in laboratory testing at reducing concentrations of 

COPCs in water to levels below their respective discharge limits.  

5.6.1.4 Water Volume and Storage  

To identify the volume of captured rainfall that may require treatment and/or storage during the 

Northern Impoundment RA, daily rainfall events from the Houston William P. Hobby Airport from 

1930 to present (obtained from the National Centers for Environmental Information) were analyzed. 

Rainfall data for the anticipated excavation season (November to April) were used in the analysis. A 

cell size of 150,000 square feet and an open top storage tank area of 12,937 square feet were used 

with rainfall amounts to estimate the approximate volume expected to be captured. Each November 

to April excavation season was analyzed to estimate the total seasonal captured volume, the 

seasonal maximum daily volume, the seasonal maximum multi-day volume, and the seasonal 

maximum carried (i.e., running) volume, assuming treatment rates of 100 and 300 gpm. A treatment 

rate of 500 gpm was also evaluated, but resulted in no water being held from one day to the next. All 

analyses assumed rainfall capture inside both the excavation cell and the open-top water storage 

tank.  

The maximum daily volume was the volume captured on the day with the greatest rainfall and the 

total seasonal captured volume was calculated as the cumulative sum volume of rainfall captured. 

Seasonal maximum multi-day volume was calculated as the total accumulated volume for a period 

of days with consecutive rainfall (i.e., these observations would be bounded by days with zero 

rainfall). Seasonal maximum running volume assumed a given treatment rate and for a given day 

was calculated as: 

Vr,i = Vp,i + Vd,i - Vt,i 

Where: Vr,i is the carried or running volume on day i, Vp,i = Vr,i-1, Vd,i is the volume captured on day i, 

and Vt,i is the volume that can be treated on day i assuming a treatment rate of t (in gpm). Assuming 

a constant daily treatment rate gives Vt,i=Vt. 

The maximum annual rainfall volume for the November to April period is 3.7 million gallons and 

occurred in 1948. This volume will be used as the basis of design for Approach A water treatment. 

This volume would be treated, as needed, depending on rainfall occurrence over the six-month 

period. The contribution of water from seepage has not been included in the design basis. Based on 

minimal seepage water observed during the pilot test, quantities of seepage are believed to be less 

than rainfall quantities, and unlikely to change the design flow rate or storage required. 

5.6.2 Treatment System Design 

A treatment system with multiple processes will be employed to reduce concentrations of suspended 

solids, dioxins and furans, and metals in the contact water to meet discharge criteria. The treatment 

process is anticipated to include the following unit processes: 

 Bulk Water Removal - The treatment system may use suction pumps to rapidly remove 

accumulated contact water from the excavation and discharge the water to the storage tank.  

 Storage - Depending on the final storage volume, either frac tanks (~20,000-gallons/tank) or 

lake tanks (~0.5 to 1.5 million gallons) may be used to store contact water prior to treatment. 
fi:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 57 

Storage tanks will allow for contact water to be removed from the open cell and stored prior to 

treatment. The tanks may be mixed or agitated to maintain solids in suspension.  

 Chemical Addition (coagulant, flocculant, and/or organosulfide, using metering pumps and 

mixing tanks). Polymer addition in the form of a coagulant can be used to neutralize the particle 

charge. When the charge is neutralized, particles will not be repelled and can be brought 

together or flocculated. A coagulant in the form of an inorganic salt of iron or aluminum can be 

added which form insoluble precipitates that entrap particles. A flocculating polymer can be 

added which is typically a high-molecular weight organic polymer. These polymers can increase 

floc size. An organosulfide is a long-chain polymer with sulfide functional groups. Soluble metals 

will precipitate by combining with the sulfide, which can then be removed from solution with the 

solids. 

 Bulk Solids Removal using an Inclined Plate Clarifier - Conditioned solids may be settled in 

an inclined plate clarifier. An inclined plate clarifier is a vessel which includes multiple parallel 

plates at an angle greater than 45 degrees. As solid particles settle and contact the plates, the 

particles are directed by gravity to the bottom of the clarifier, where the solids stream is 

continuously removed. Because of the high surface area due to the plates, an inclined plate 

clarifier requires a smaller footprint compared to a typical clarifier.  

 Gravity Thickening - Conditioned solids from the inclined plate clarification may be pumped 

into a gravity thickener where solids will settle to the bottom of the thickener. The clarified liquid 

will be pumped back to the storage tank for reprocessing and the settled solids will be stabilized 

and disposed of with other solids from the excavation.  

 Multimedia Filtration - With multimedia filtration, a pressure vessel is filled with three or more 

types of media of different densities and particle sizes. Typically, anthracite, sand and garnet are 

used. Larger solids will be captured by the largest media (anthracite). Smaller particles will be 

captured further into the bed by intermediate media (sand), with the smallest solids captured by 

the smallest media (garnet). As solids build up, the pressure across the filter increases, which 

requires backwashing to remove the collected particles. The media have varying densities so 

that when backwashed, anthracite is the least dense and remains on top, with sand remaining in 

the middle, and the most dense garnet settles to the bottom.  

 Bag/Cartridge Filtration - Bag and cartridge filters use fabric to collect solids as water is 

pumped through the filter. The filter is designed to collect particles large than the specified 

opening in the filter.  

 GAC Filtration - Granular activated carbon is a form of carbon that is processed to have small 

pores that increases the surface area available for adsorption. Dissolve organic compounds, 

including dioxins, will be removed with GAC. 

Details of the basis of design of the temporary water treatment system are provided below. 

5.6.2.1 Major Equipment List and Sizing Basis 

The major water treatment system components and basis of sizing are detailed in Table 5-1. This 

includes sizing criteria assumptions, preliminary design value, and notes for each major equipment 

and process component. 

fi:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 58 

5.6.2.2 Temporary Water Treatment Equipment Layout 

An area of approximately 60 feet by 70 feet may be required for staging of the temporary water 

treatment system for Approach A. The design water storage volume is currently being finalized, so 

the estimated footprint does not include contact water storage at the front end of the water treatment 

system. The layout of temporary water treatment equipment is shown in Drawing P-04 and a PFD is 

shown on Drawings P-02 and P-03.  

At the time of the 30% RD submittal, property access negotiations are ongoing, so the location of the 

water treatment system has not yet been determined. Since a significant amount of water storage 

will be necessary to store water on the front end of the treatment system for Approach A, the storage 

tanks may require several acres of land for staging.  

5.6.2.3 Specification and Equipment Data Sheet List 

As the design progresses for the Northern Impoundment, the detailed design drawings associated 

with the temporary water treatment system will be supplemented with technical specifications 

detailing the potential water treatment equipment, consumables, staging/sequencing, and operation. 

The technical specifications that are expected to accompany the detailed design drawings are listed 

in Section 8.2. 

5.6.3 Operations and Maintenance Requirements 

The temporary water treatment systems associated with the Northern Impoundment RA will operate 

intermittently primarily based on need to treat contact water resulting from precipitation. A 

preliminary discussion of the O&M requirements (including consumables and utilities) associated 

with the temporary water treatment system is provided below. 

5.6.3.1 Consumables 

Effective treatment of contact water may require the use of several water treatment chemicals to 

facilitate solids separation, metals precipitation, and pH adjustment. A brief discussion of the water 

treatment chemicals is provided below. 

Organosulfide - Organosulfide is a flocculant that is a commonly used water treatment additive for 

removal of metals (via sulfide precipitation). Organosulfide may be added depending on influent 

soluble metals concentrations. Precipitated metals may be removed through the solids separation 

processes of the temporary water treatment system. It is anticipated that organosulfide would be 

delivered in intermediate bulk containers (IBC) totes (~300 gallons). 

Coagulant - Coagulants (such as ferric chloride or polyaluminum chloride) may be dosed to 

facilitate enhanced removal of metals (through co-precipitation) and suspended solids in the 

clarification process of the temporary water treatment systems. It is anticipated that coagulant would 

be delivered in IBC totes (~300 gallons). 

Acid/Caustic - Acid and/or caustic may be added to the contact water to adjust the water pH to 

optimize metals removal and enhance the effectiveness of the added coagulants. It is anticipated 

that acid/caustic would be delivered in IBC totes (~300 gallons). 

fi:~ § id 



 
 
 

GHD | Preliminary 30% Remedial Design -Northern Impoundment | 11187072 (13) | Page 59 

Polymer - Liquid polymers may be utilized to enhance the settling of suspended solids and 